CUSTOMER NOTES:

1. CUSTOMER TO ASSEMBLE FLUE GAS RECIRCULATION LINE AS SHOWN,
BALLOON NUMBERS 1 THRU 4 AND 6 THRU 13 ARE LOCATED IN A LOOSE
PARTS BOX. BALLOON NUMBER 5 IS STRAPPED TO SIDE OF THE DIRECT
FIRED GENERATOR.

2, CUSTOMER TO RUN CONDUIT 'Z’ TO THE BURNER CONTROL PANEL (BCP:
AND ATTACH NUMBERED WIRES TO THEIR SPECIFIC TERMINALS AS SHOWI
IN DETAIL 'A’,

CONDUIT Z
ATTACH TO BURNER
CONTROL PNL (BCP)

SEE DETALL A

Cr—T1T9 \

o] 2 [O] 420

N—— ON GAS ONLY OR GAS—LP UNITS

=

ol & [o— 2648 ;ON GAS—OIL UNITS
L 270D

Ol 6 |0 27187

Ql 7 |4 2658

N >_ CONDUIT Z

—

2008 FGR VALVE

N ———

ST

[o] 40 [ 208P

=

o—T

O 48 |O}—— 2668

o[ 49 |O}—— 2678

N /

3181

BURNER CONTROL PANEL (BCP)

DETAIL A

W
ANGLES =t * HOLE DA =

p—

BALLOON | QTY DESCRIPTION | PART NUMBER
1 1 [FGR VALVE (BUTTERFLY) [SUPPLIED W/BURNER
2 2 [FGR VALVE GASKETS SUPPLIED W/BURNER
3 B [SCREW: 5/8—11 X 3.50 |X25030080700
4 8 |NUT: 5/8-11 X28011500000
5 1 [PIPE ASSY-4"NPS SHIPS ASSEMBLED
PIPE 31 26301923010E,
PIPE 32| 26301924010E
SLEEVE 33, 26301413010E,
(ANGLE SUPPORT 35) | (26301919010E)
6 1 [PIPE SUPPORT ASSY SHIPS ASSEMBLED
ANGLE SUPPORT 35) 26301920010E
BASE SUPPORT 37) 26301921010|
7 2 |SCREW: 3/8-16& X 1.12 |X25014400000
B 2 |NuUT: 3/8-16 X28060207090
9 2 |WASHER: 3/8 FLAT 22010005000
10 1 |PIPE: 1/2 NPS 26301926010E
1 1 |VALE: CHECK 1/2 NPT |[X15020301030
12 1 [HOSE SUPPLIED W/BURNER
13 2 [cLAMPS |SUPPLIED W/BURNER

!

i

)




